INSTRUCCIONES DE INSTALACION
4097 Sidebar
02 - 08 Dodge Ram Quad Cab 1500, 2500/3500 HD (New Body Style)

Lista de Partes: (1) Kit de tornillos 37123:
Cantidad (4) Tornillos Cab. Hex. 1/2 x 2"
(1) Juego de estribos (Conductor & Pasajero) (8) Rondanas planas 1/2"

(2) Brackets principales frontales (Conductor & Pasajero) (4) Rondanas de presién 1/2"
(2) Brackets principales traseros (Conductor & Pasajero) (8) Rondanas planas 3/8"

(2) Brackets auxiliares frontales (8) Rondanas de presién 3/8"
(2) Brackets auxiliares traseros (8) Tuercas hex. 3/8"

(8) Placas de fijacion c/tornillo (4) Tornillos M12 x 120 mm
(4) Rondana gruesa espaciadora pequefia (8) Empaques vynil

(4) Rondana gruesa espaciadora grande

Herramienta Requerida:

Dado 3/4" Llave 9/16" Matraca
Dado 18 mm Dado 9/16"
Instrucciones: | Tiempo aprox. de instalacion: 24 min.

1. Leay comprenda perfectamente las instrucciones antes de comenzar la instalacion.

2. El juego de estribos consiste en lado conductor y pasajero. Asegurese de determinar el lado correcto antes de instalar.

3. Localice y remueva los hules ovales o cintas protectoras, que se encuentran en la parte delantera y posterior del vehiculo por
debajo de la cabina, como se muestra en la Foto 1.

4. Coloque las placas de fijacién c/tornillo dentro de los galuces en el panel de la camioneta, antes de introducir las placas
coloque los empaques redondos trasparentes a los tornillos (esto evitara que el tornillo se caiga al interior del rocker panel). Fije
los brackets principales delantero y trasero, utilizando las rondanas planas, de presién y tuercas 3/8". Foto 2.

5.- Localice y remueva el tornillo de montaje de cabina delantero (no lo volvera a utilizar), coloque el bracket auxiliar delantero y
atornille usando el tornillo M12 x 120 mm con una rondana plana 1/2", como aparece en la Foto 3. No apriete aun. Repita el
mismo procedimiento para el bracket auxiliar trasero. Nota: Para el modelo 2006 el tornillo del montaje de cabina requiere

de la aplicacion de mayor fuerza para aflojar el tornillo con rondana; asi como agregar la rondanas espaciadoras , Foto

5.

6.- Pase un tornillo de 1/2 x 2" con su rondana plana y de presién a través del bracket auxiliar y el principal y atornille al estribo,
como se muestra en la Foto 4. No apriete adn.

7. Alineé el estribo y apriete toda la tornilleria. Repita del lado del pasajero.

8. Recuerde revisar y reapretar la tornilleria periédicamente.

Diagrama de Ensamble:

Foto 1 Foto 2

Remueva los hules

BRACKET PRINCIPAL DELANTERO
Recomendaciones de cuidado y mantenimiento: | Disefio: | [ Calidad: |

Para proteger el acabado de este producto, manténgalo limpio para evitar la corrosion y no utilice ceras abrasivas.

Revisado 06/0Oct/2008
G:\Usuarios\Disefio\Instructivos PDF\37s\37123-E.Pdf

lde?2 FODI7.003.E



INSTRUCCIONES DE INSTALACION
4097 Sidebar

Foto 3 Foto 4

Bracket auxiliar posterior

Bracket principal

Montaje modelos

. . anteriores a 2006
Tornillo de montaje

de cabina

RONDANA
| ESPACIADORA GDE.

Bracket Auxiliar

TORN. CAB. HEX. M12 X 120 MM. .
Estribo Instalado

MONTAJE 2006. NOTA: EL TORNILLO TIENE MAS
TORQUE DE APRIETE.

Recomendaciones de cuidado y mantenimiento: | Disefio: | [ Calidad: |

Para proteger el acabado de este producto, manténgalo limpio para evitar la corrosion y no utilice ceras abrasivas.

Revisado 06/0Oct/2008
G:\Usuarios\Disefio\Instructivos PDF\37s\37123-E.Pdf

2de2 FODI7.003.E



INSTALLATION INSTRUCTIONS
4097 Sidebar
2002 - 2008 Dodge Ram Quad Cab 1500, 2500/3500 HD(New Body Style)

Parts List: (1) Hardware kit 37123:

QTY (4) 1/2 x 2" Hex Head Bolt

(1) Nerfstep Set (Driver & Passenger) (8) 1/2" Flat Washer

(2) Mounting Front Main Brackets (Driver & Passenger) (4) 1/2" Lock Washer

(2) Mounting Rear Main Brackets (Driver & Passenger) (8) 3/8" Flat Washer

(2) Mounting Front Auxiliary Brackets (8) 3/8" Lock Washer

(2) Mounting Rear Auxiliary Brackets (8) 3/8" Hex Nut

(8) Bolt plates (4) M12 x 120 mm Hex. Head Bolt
(4) 1/2" HD Small thick flat washers (8) Gaskets

(4) 1/2" HD Big thick flat washer

Tools required:

3/4" Socket 9/16" Wrench Ratchet
9/16" Socket 18 mm Socket
Instructions: [ Approximated installation time: 24 min.

1. Before beginning the installation, please read the instructions thoroughly. If any of the listed hardware is missing, please stop
the installation and call your distributor inmediatelly.

2.- Nerfstep set consist of a driver and passenger side. Be sure to determine the correct side before installation.

3.- Locate and remove 4 rubber plugs at the front and rear of the vehicle on the inside of the vehicle rocker panel, as shown in
Picture 1.

4.-Insert bolt plates into de oval openings in the vehicle rocker panel, before place bolt plates. Place the front and rear main
mounting brackets up to the bolt plates, making sure that the long end of the main brackets is the top as shown in Picture 2.
Secure the front and rear main mounting brackets to the bolt plates using 3/8" flat and lock washers and hex nuts.

5.- Locate, remove and discard the front body mount bolt from the vehicle. Place the front auxiliary bracket onto the body mount
bolt and re-attach using M12 x 120 mm bolt and 1/2" flat washer. Picture 3. Do not tighten at this time. Repeat this process for
the rear auxiliary bracket. Note 1: Due to the variation of vehicle body mounts, the use of 1-2 H.D. flat washers may be required
to space the front body mount bolts to avoid bottoming out the bolts into the body. Note 2: For model 2006, the cabinet
mounting bolt requires a higher strength to untighten the bolt; and to attach the big flat washer , Picture 5.

6.- Place the nerfstep up to the front and rear main brackets. Align the front main bracket, front auxiliary bracket, and the front of
the nerfstep and then secure them together using a 1/2 x 2" hex. head bolt, flat washer and lock washer. Picture 4. Repeat this
process for the rear of the nerfstep.

7.- Make any final adjustments to the alignment of the nerfstep and then tighten all of the fasteners until snug. Repeat for
passenger side.

8.- You may need to periodically re-tighten the fasteners on your Nerfstep.

Assembly Diagram: __ Picture 1 _ Picture 2

Rubber plugs Front Main bracket
Cleaning and care instructions: | Design: | | Quality: |

Protect the finish with a non-abrasive automotive wax, (e.g. Pure Carnauba) on a regular basis. The use of any soap, polish, or
wax that contains an abrasive is detrimental to the finish, as the compounds scratch the finish and cause corrosion.

Revised 06/0ct/2008
G:\Usuarios\Disefio\Instructivos PDF\37s\37123-1.Pdf

lof2 FODI7.003.1




INSTALLATION INSTRUCTIONS
4097 Sidebar

Picture 3 Picture 4

Rear Auxiliary bracket

1/2 x 2" hex. head bolt

Main bracket

Mounting for

Auxiliary bracket mounted models before
to the body mount on 2006
vehicle

Picture 5

WASHER.

M12 x 120 mm. HEX HEAD BOLT Sidebar Installed

Mounting 2006 Model. Note: the bolt
has more tighten strength.

Cleaning and care instructions: | Design: | [ Quality: |

Protect the finish with a non-abrasive automotive wax, (e.g. Pure Carnauba) on a regular basis. The use of any soap, polish, or
wax that contains an abrasive is detrimental to the finish, as the compounds scratch the finish and cause corrosion.

Revised 06/0ct/2008
G:\Usuarios\Disefio\Instructivos PDF\37s\37123-1.Pdf

20f2 FODI7.003.1




